

COMPRESSION TEST CONCRETE CUBE - TEST REPORT

Report Number: 205
 Report Date 02/11/200

Client Name Alfred McAlpine Civil Engineering
Scheme Name Stanton North Phase II
 Location LHS
 Chainage 375
 Sampled By Client
 Material Group Aggregates
 Material Type Sub-base
 Material Name Type 1 Sub-base
 Source of Material Plant

Lab Ref. 10073
Sample No. B4240/96V
Ticket No. 12345

Date Cast	26/04/1997	Date Tested	Age 27
Dimensions mm	B -25	W	H
Weight g	100.9	Density kg/m3	9.8
Load kN		Strength MN/m2	9.8

Signed

COMPRESSION TEST CONCRETE CUBE - TEST REPORT

Report Number: 205
 Report Date 02/11/200

Client Name CMW Tamworth
Scheme Name Soothill Landfill
 Location Cell
 Chainage
 Sampled By Client .
 Material Group Soils
 Material Type Clay
 Material Name Type 2 - General Cohesive Materials
 Source of Material Plant

Lab Ref. 10075
Sample No. S7545
Ticket No.

Date Cast 24/09/1996	Date Tested 07/11/1996	Age
Dimensions mm B	W	H
Weight g	Density kg/m3	
Load kN	Strength MN/m2	

Signed